
Part List
Qty.
  1�
  1�
  1�
  1�
  1�
  3�
  1�
  1�
  2�
  2�
  2�
  1�
  4�
  3

  Description
Base Assy.
Slide, Saw Holder
Lock Lever
Spring, Flat
Bar Protector
Bumper
PVC Cover
Double T-Nut
5/16-18x1" Bolt
5/16-18x1" FH Bolt
5/16-18 Nut
5/16-18x1/2" Bolt
5/16" Flat Washer
5/16" Lock Washer

Mfr. Part #
102328�
102311�
102258�
102257�
102314�
102044�
102326�
102146�

Husq. Part #
531 03 08-71
531 03 08-72�
531 03 08-73�
531 03 08-09�
531 03 08-75�
531 03 08-29�
531 03 08-77�
531 03 08-78

For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com


